

**Report Number :**

**TRPT23029615**



**TEST REPORT****NUMBER : TRPT23029615****DATE : 08-May-2023**

**APPLICANT : Eicher Goodearth Private Limited**  
4/1, Near Siva Hospital Ganapathy, Gem  
Colony, Coimbatore, Tamil Nadu, 641006,  
India  
**ATTN : Manimaekalai**

Sample Description : 2 Pieces of Garment Samples.

Applicant Provided Care Instructions :  
30°C, Hand Wash or Machine Wash Cold, Do not Tumble Dry, Line Dry, Do Not  
Wring.

Date Received/date Test Started : 20 Apr 2023  
Buyer Name. : Mahina  
Date Confirmation Received : 20 Apr 2023  
P.O.No : -  
Article No. : -  
Fiber Content : 96% Cotton 4% Elastane  
End Uses : Period Panties  
Style : CMW002H  
Color : Purple Portion  
Manufacturer's Name : Eicher Goodearth Private Limited.

---

---

**TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE  
REFER TO ENCLOSED PAGE(S)**

---

---

AUTHORIZED BY  
FOR Intertek India Private Limited [Tirupur]



GUNASEKARAN A  
TECHNICAL MANAGER

**TEST REPORT****NUMBER : TRPT23029615****DATE : 08-May-2023**

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

**1. Appearance After 100 Wash**

(Wascator Washing Machine Front Loading Horizontal Rotating Drum Type Tested At 3N 30°C With 2kg Load [Type I Ballast] 30g Of Persil Non Bio Solution Followed By Line Dry)

After 10 Wash

Colour Change	4*
Self Staining	4-5
Multi Fibre Staining	4-5

OBSERVATION:

OBSERVATION :

- . Slight Colour Change Of Base/Elastic/Lining Was Observed On The Washed Garment.
- . Slight Fuzzing Effect Was Observed.
- . Slight Seam Puckers Were Observed On The Washed Garment.
- . Negligible Spirality Was Observed.
- . No Seam Opening/Breakage Was Observed.
- . No Ravelling Of Elastic Was Observed.
- . No Migration Of Wadding Effect Was Observed.
- . No Obvious Shape Deterioration Was Observed On The Washed Garment.

After 20 Wash

Colour Change	4*
Self Staining	4-5
Multi Fibre Staining	4-5

OBSERVATION:

OBSERVATION :

- . Slight Colour Change Of Base/Elastic/Lining Was Observed On The Washed Garment.
- . Slight Fuzzing Effect Was Observed.
- . Slight Seam Puckers Were Observed On The Washed Garment.
- . Negligible Spirality Was Observed.
- . No Seam Opening/Breakage Was Observed.
- . No Ravelling Of Elastic Was Observed.
- . No Migration Of Wadding Effect Was Observed.
- . No Obvious Shape Deterioration Was Observed On The Washed Garment.

**TEST REPORT****NUMBER : TRPT23029615****DATE : 08-May-2023**

## After 30 Wash

Colour Change	4*
Self Staining	4-5
Multi Fibre Staining	4-5

## OBSERVATION:

## OBSERVATION :

- . Slight Colour Change Of Base/Elastic/Lining Was Observed On The Washed Garment.
- . Slight Fuzzing Effect Was Observed.
- . Slight Seam Puckers Were Observed On The Washed Garment.
- . Negligible Spirality Was Observed.
- . No Seam Opening/Breakage Was Observed.
- . No Ravelling Of Elastic Was Observed.
- . No Migration Of Wadding Effect Was Observed.
- . No Obvious Shape Deterioration Was Observed On The Washed Garment.

## After 40 Wash

Colour Change	4*
Self Staining	4-5
Multi Fibre Staining	4-5

## OBSERVATION:

## OBSERVATION :

- . Slight Colour Change Of Base/Elastic/Lining Was Observed On The Washed Garment.
- . Slight Fuzzing Effect Was Observed.
- . Slight Seam Puckers Were Observed On The Washed Garment.
- . Negligible Spirality Was Observed.
- . No Seam Opening/Breakage Was Observed.
- . No Ravelling Of Elastic Was Observed.
- . No Migration Of Wadding Effect Was Observed.
- . No Obvious Shape Deterioration Was Observed On The Washed Garment.

**TEST REPORT****NUMBER : TRPT23029615****DATE : 08-May-2023**

## After 50 Wash

Colour Change	4*
Self Staining	4-5
Multi Fibre Staining	4-5

## OBSERVATION:

## OBSERVATION :

- . Slight Colour Change Of Base/Elastic/Lining Was Observed On The Washed Garment.
- . Slight Fuzzing Effect Was Observed.
- . Slight Seam Puckers Were Observed On The Washed Garment.
- . Negligible Spirality Was Observed.
- . No Seam Opening/Breakage Was Observed.
- . No Ravelling Of Elastic Was Observed.
- . No Migration Of Wadding Effect Was Observed.
- . No Obvious Shape Deterioration Was Observed On The Washed Garment.

## After 60 Wash

Colour Change	4*
Self Staining	4-5
Multi Fibre Staining	4-5

## OBSERVATION:

## OBSERVATION :

- . Slight Colour Change Of Base/Elastic/Lining Was Observed On The Washed Garment.
- . Slight Fuzzing Effect Was Observed.
- . Slight Seam Puckers Were Observed On The Washed Garment.
- . Negligible Spirality Was Observed.
- . No Seam Opening/Breakage Was Observed.
- . No Ravelling Of Elastic Was Observed.
- . No Migration Of Wadding Effect Was Observed.
- . No Obvious Shape Deterioration Was Observed On The Washed Garment.

**TEST REPORT****NUMBER : TRPT23029615****DATE : 08-May-2023**

## After 70 Wash

Colour Change	4*
Self Staining	4-5
MULTIFIBRE STAINING	
Acetate	4-5
Cotton	4-5
Nylon	4
Polyester	4-5
Acrylic	4-5
Wool	4-5

## OBSERVATION:

## OBSERVATION :

- . Slight Colour Change Of Base/Elastic/Lining Was Observed On The Washed Garment.
- . Slight Fuzzing Effect Was Observed.
- . Slight Seam Puckers Were Observed On The Washed Garment.
- . Negligible Spirality Was Observed.
- . No Seam Opening/Breakage Was Observed.
- . No Ravelling Of Elastic Was Observed.
- . No Migration Of Wadding Effect Was Observed.
- . No Obvious Shape Deterioration Was Observed On The Washed Garment.

## After 80 Wash

Colour Change	4*
Self Staining	4-5
MULTIFIBRE STAINING	
Acetate	4-5
Cotton	4-5
Nylon	4
Polyester	4-5
Acrylic	4-5
Wool	4-5

## OBSERVATION:

## OBSERVATION :

- . Slight Colour Change Of Base/Elastic/Lining Was Observed On The Washed Garment.
- . Slight Fuzzing Effect Was Observed.
- . Slight Seam Puckers Were Observed On The Washed Garment.
- . Negligible Spirality Was Observed.
- . No Seam Opening/Breakage Was Observed.
- . No Ravelling Of Elastic Was Observed.
- . No Migration Of Wadding Effect Was Observed.
- . No Obvious Shape Deterioration Was Observed On The Washed Garment.

**TEST REPORT****NUMBER : TRPT23029615****DATE : 08-May-2023**

## After 90 Wash

Colour Change	4*
Self Staining	4-5
MULTIFIBRE STAINING	
Acetate	4-5
Cotton	4-5
Nylon	4
Polyester	4-5
Acrylic	4-5
Wool	4-5

## OBSERVATION:

## OBSERVATION :

- . Slight Colour Change Of Base/Elastic/Lining Was Observed On The Washed Garment.
- . Slight Fuzzing Effect Was Observed.
- . Slight Seam Puckers Were Observed On The Washed Garment.
- . Negligible Spirality Was Observed.
- . No Seam Opening/Breakage Was Observed.
- . No Ravelling Of Elastic Was Observed.
- . No Migration Of Wadding Effect Was Observed.
- . No Obvious Shape Deterioration Was Observed On The Washed Garment.

## After 100 Wash

Colour Change	4*
Self Staining	4-5
MULTIFIBRE STAINING	
Acetate	4-5
Cotton	4-5
Nylon	4
Polyester	4-5
Acrylic	4-5
Wool	4-5

## OBSERVATION:

## OBSERVATION :

- . Slight Colour Change Of Base/Elastic/Lining Was Observed On The Washed Garment.
- . Slight Fuzzing Effect Was Observed.
- . Slight Seam Puckers Were Observed On The Washed Garment.
- . Negligible Spirality Was Observed.
- . No Seam Opening/Breakage Was Observed.
- . No Ravelling Of Elastic Was Observed.
- . No Migration Of Wadding Effect Was Observed.
- . No Obvious Shape Deterioration Was Observed On The Washed Garment.

## REMARK:

\* Base/Elastic/Lining

After 10th Wash



After 20th Wash





After 30th Wash



After 40th Wash



After 50th Wash



After 60th Wash



After 70th Wash



After 80th Wash



**TEST REPORT**

NUMBER : TRPT23029615

DATE : 08-May-2023

**After 90th Wash****After 100th Wash**

---

**## END OF THE TEST REPORT ##**

*This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Addressee in respect of this report and only accepts liability to the Addressee insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute.*

<http://www.intertek.com/terms>.